





No. Deseription o
1 SCREW-hex hd., 13@1;‘4
STARTER ASSE@ {compiste)
Inciudes: b
2 COVE H-@y w2 ra 3
3 ROW.&
4 GRIP e
5 INSERT—rops retaining
6 SPRING—rewind
7 PULLEY —starter
8 WASHER —brake
9 FRICTION SHOE ASSENBLY
10 SPRING—orake
11 WASHE & —hrake retainer
=2 RING—rataining
13 CUP—starter
14 SCREEN—rotary
15 HOUSING—fan
16 WASHER-—flat, 7/16
17  NUT-—hex hd., 7/16-20
18 ROTOR
19 CLAMP—dust cover
20 COVER—dust
21 GASKET~dust cover
22  SCREW GROUP-—condenser

ALWAYS FURMNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

C52 CHAIN SAW

No Oty No. Description Part No.  Qty.
BOS67 7 23 SCREW-fil hd., 10—-24 x 7/8 BOGE0O 2
- 58384-1A 1 24  WASHER—lock, no. 10 83046 3
75 CONDEMSER—w/terminal 55987 1
- 58602-1 1 26 SCREW-fil hd., 10—-24 x 1/2 80595 : |
55898 1 27 SCREW GROUP-—point 57749 1
55837 1 28 BREAKER FOINTS (set) - 68165 |
58517 1 Includes:
564571 1 29 WICK-felt 55984 1
56452 1 30 MUT—terminal 55982 1
58970 2 3 TAB—ground 57733 1
- 57647 1 32 WASHER-—terminal 55983 1
56455 1 33 KEY —rotor 75078 1
76436 1 34  WASHER-—sealing mounting 56292-A 1
67906 1 35 LEAD—ground w/terminals - 8321 1
58920-1 1 36 BOX-—breaker wicore 57744 1
58294 1 37 COlL—w/ground terminal 55986-A 1
58094-1 1 38 LEAD-—high tension 58382 1
84047 1 39 SCREW-hex hd,, 10-24 x 3/8 80869-1 1
81104 1 40 CLAMP—lead 56014 1
57568-B 1 41 GROMMET 68046 1
55980 1 42 TERMINAL—spark plug - B5373-A 1
55979 1 43 SLEEVE 55290 1
558782 1 44 CRANKCASE (see fig. 2} - b8317-B1 1
57750 1 45  SHIELD~cylinder - 599191 1



C52 CHAIN SAW

No. Descripticn
1 SCREW—hex hd., 10—24 x 3/8 ,
2 SHIELD—cylinder
3 CYLINDER—2in.bore & %
4 NUT—hex, 1/4—-28
5 WASHER—lock, 1/4 Q
6  GASKET—cylinder O
iy CRANKCASE
Includes: @
8 STUD V
9 SEAL
10 SCREW—hex hd., 1224 x 3/4
" FITTING—fust outlet
12 FILTER ASSEMBLY —fuel
Includes:
13 FILTER
14 LINE—fuel (flexibie)
15 TANK—fuel
16 DECAL—caution
17 CAP-—tank
Includes:
18 VALVE —relief
19 GASKET—fuel filter cap
20 SCREW—rd hd., no. 6 x 1/2
21 COVER —tank
GASKET—fuel tank cover
{optional—not shown}
22 RING—retaining
23 BEARING—ball

1 When HEAT EXCHANGER is installed, remove AIR DEFLECTOR

so&;
A ®¢

B

4-2

1065-2
83009
58292

- 58317-81

BhB871
E8308-A
80867
58364

A- 59251

H9263-3
55805
581724
64144

A- 65741

56865-1
58957
80513
581731
58367

58318-A
58190-3

T N N L R T e S S )

PR R S T

OPTIONAL

Description Part No. Qty.
24 ROLLERS—set of 27 A- 65615 1
*25 CRANKSHAFT 59269-3 ki
26 GASKE T—crankeass 53356 1
27 WASHER~—lock 83061 2
28  SCREW-—bearing retainer 192383 2
29 AOD—connecting A- 534831 1
inciudes:
30 SCREW 80805 2
31 BEARING—needie 59351 1
32 PISTON & PIN A- 5B328-8 1
Includes:
33 RING—retaining 55095 i
34 RING—retaining 64742 1
35 PISTON RING 55038 2
138 EXCHANGER--hest (optional) 59279 1
MUFFLER {complete) A- 59652 1
includes:
37 SCREW—hex hd., 12—24 x 3/8 80837 2
38 CAP—muffler 58425-A 1
39 STUD—muffier 59337 2
40 BAFFLE—mufiler 58423-A 1
41 BODY —muffier A- 58419 1
142 DEFLECTOR-—air 58639 i
43 SPARK PLUG 401505 1
Inciudas:
a4 GASKET 25038 1
45 SLEEVE 55290 1

* Denotes new part

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEM ORDERING PARTS.



C52 CHAIN SAW

g(bme 3

No. Description No. Description Part No. Qty.
1 ELEMENT—air filter Q &3‘28 1 27 TRIGGER—throttie 58181-A 1
2 RING—retaining g-A 1 28 BUTTON—oil rod 58357 1
3 NUT-—cover § 6 @229 1 29 ROD—oil pump 58356-B 1
4 COVER—air filter 59230-1 1 30 HANDLE —throttle A- 63665 1
5 GASKET—elbow Q 58344 1 Includes:

6 FILLER BLOCK 58932 1 31 BUSHING—rod 58929 2

7 SCREW—hex @24 x 1-1/ 80868 4 32 BUSHING—latch pin 53064 1

8 GASKET~st 58392 1 33 STOP—reed 58930 1

2] ELBOW-—re A- 59490 1 34 PLUG—button A- 64744 1
|I'K:N Includes:

10 STUD--cover B8361 1 “0"RING {not shown} 59765 1

(3 STUD—carburetor 27484 . 35 PLUG—button 64607 1

i2 GASKET-—-carburetor 55553-3 1 36 SCREW-—hex hd., 12-24 x 1 80864 1

13 WASHER—lock, 1/4 83009 2 a? BUTTON—choke rod 57289-1 1

14 NWT—hex, 1/4.-20 81013-1 2 38 GROMMET 58362 3

15 COTTER PIN-1/32x1/2 86324 1 39 WASHER—felt 63290 1

16 CARBURETOR A- 59427-A 1 40 LINE-—fuel 55680 1

17 ROD-—choke A- 58354 1 41 GASKET—spacer 58343 2

18 DEFLECTOR —carburetor {optional) 58837-2 1 42 SPACER 58391 1

19 SCREW-—pan hd., 10-32 x 1/2 (optional) 80625 2 43 SWITCH—toagle A- 57650-3 1

20 BOOT—rod 58348 1 Includes:

N ROD-throttle 59338-A 1 44 NUT 72084-4A1 1

22 SPRING—throttie 58352-A 1 45 PLATE—"ON—-0OFF" 72085-A 1

23 PIN--trigger latch 58404 1 46  COTTER PIN—1/16 x 1/2 86301 1

24 SPRING-—latch 58405 1 47  BRACE-throttle handie 58185-A1 1

25 RING-retaining 58409 1 48  SCREW-—hex hd., 12—24 x 3/4 80867 3

26 SHAFT —trigger 58353 1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



C52 CHAIN SAW

o CRANKEASE *2

10 CRAKKCASE %0
o5

No. Description Part No. Qty. Part No. Qty.
s
1 RESERVOIR—oil A- B3341-A 1 i 56584 1
{rickutiess 1 t {inner) 588332 1
2 GASKET—reservoir 67122 1 23 i 630531 1
3 SCREW~fil, 8—-32 x 3/4 82156 e Hreh 64569 3
PiN—cotter (not shown) 86301 27 SPRING—clutch 65842 2
: 28 PLAYE —guide bar {inner} 56871-A 1
4 FILTER-oil 3G, \LOVER—cluteh 63051 1
5  LINE—oil pickup Q CREW--hex hd,, 12—24 x 3/4 80867 5
6  CAP—oil filler DRIVECASE A- 59493.C 1
w/BOW GUIDE {optional)
Inciudes:
Includes: ‘ TUBE—oil line {not shown} 59023 1
7 GASKET Q 3z SEAL 56256-A 1
VALVE--vent {not shown) 33 BEARING—needie 53043 1
8 K1 T—spiked bumper ; 34 BOLT —guide bar 58334 2
tncludes: 35 SCREW-—plug 59621 1
9 SCREW—flat hd., 1/4—20 36 BALL —check 256527 2
10 NUT—hex hd., 1/4—20 37 SPRING 5G0127 2
11 WASHE R—lock, 1/4 Q 38 SEAT—valve A- 87959 i
f 39 GASKET 67123 2
1 VE N
% Colnc:‘;d”‘"’“’“ O - 40 CAP—check valve £795¢8 2
ugoes:
- ,,,N_ad.ust.mg ——_— 41  CONNECTOR—pump 58337-A 1
14 NUT—ENG— S1193 1 42  PLUNGER=—oil pickup A- 57834-10 1
*15 SCREW-p 82219 1 43 !pcl{rud_es: ) -
16 NUT—hex, 3/8-16 810892 2 o o BING e idoiind !
17  PLATE—guide bar (outer} 568728 1 O ‘RinG-plunger 74388 1
18 NUT—hex, 3/8-24 81192 1 45  SPRING—plunger 59293 '
h  RGHER: At o aabto 4 46  HANDLE BAR-flush cut A- 658482 1
i Optional:
20 WASHER—thrust {outer) (8926 1 :
21 SPROCKET & DRUM ®© Wrap arou;’;d A- 53398 1
. b Fiush cut (Reversible bow only) A- BATIT E
s —3/8 in.pitch, - 59552 1
D SR woth B A- 59 47  WASHER-—lock, 5/16 83003 3
g 48  SCREW-hex hd., 5/16—18 x 1-1/2 50087 3
~  404in.pitch, 7tooth (@)  A- 59555 1
3/8 in. pitch, 8 taoth A- 63346 1
iewidas (1) BOW GUIDE requires A-56580-1 CAP.
22 BEARING—needle 72311 1 (3 Check type and number of teeth on sprockst before ordering;
{Optional—not shown) ® U i . '
s se 55163-1 WASHER with 404 pitch-—
UM 2B d t t 1061 1
DRl ig;HUB pipc gkl CHEER Use 58926 WASHER with 3/8 pitch.
nciudes. .
BEARING—needle 55664 1 ACCESSORY
aﬁ;qril(l"i.r;gh':aiitch it S Y A-B87511  KlT-drivecase cover (extended)
_3/8in, / :
404 in. pitch, 7 tooth OM-10513 1 R

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



Q %AWT
241

Q2
3
N 2R VN

C532 CHAIN SAW

SPECIAL TOOLS ®
228202 ADAPTER—main bearing
BEARING PULLER—clutch drum @

{No. A-78 Snap-On or eguival

23136-2 BODY —assembly

A-22808 COMBINATION WRENCH @
23670 PLATE —shaft aligning

A-23672 JACKSCREW 0

23488-8 1T —togtite 0
22823 PLIERS—snap rin 6
A-238092 PLUG-—-needle befiri onn. roi
232331 PLUG—seal a O
23671 PLUG— i;e \
23876 PLUG ing
A-23951% PLUG— on pin @

A-22860 VER—rot

A-236836-A ER—s

A-23678 OVER—sta bearing
23693 EEVE—s (drwecase?

TOOL— rurn bearing
bearmg
@ —socket screw {conn. rod)

SPRAY CAN—blue
SPRAY CAN-70 blue

REPLACEMENT DECAL No. 23742 composed of
“DIRECT DRIVE"”, “GEAR DRIVE". "STARTING
INSTRUCT!IONS' and two “"HOMELITE" {letters
/2 in. and 1/4.ir. high}.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




Part No.

A-5680-1
OM-105613
OM-10615
19238-3
25038
25527
27464
40180-8
55038
55095
55290
A-5B373-A
55584
556123-1
55664
55680
558056
55871
55898
55978.2
55979
HBQ80
55982
5h983
55984
55986-A
55087
56014
56266-A
56292-A
56451-1
56454
56455
A-BB5B0-1

56607
56865-1
56871-A
E6B71-8
57289-1
57568-8
A-BT647
A-57650-3
57733
57744
57749
57750
AD57834-10
A-5B165
581724
581731
58174-2
58181-A
58186-A1
58190-8
58292
55204
58308-A
A-BB317-B1
BERZ19-A
A-BE321
A-52328-B
58334
BB337-A

Description

Cap

Sprocket

Drum & Hub

Screw

Gasket

Ball

Stud

Spark Plug

Piston Ring

Ring

Sleeve

Terminal

Race

Bin

Bearing

Line-Fuel

Line-Qil

Stud

Rope

Gasket

Cover

Clamp

Nt

Washer

Wick

Coil

Condenser

Clamp

Seal

Washer

Spring

Pulley

Spring

Cap-Cil Filler Assembly
W/Bow Guide

Gasket

Valve

Plate (inner)

Plate {outer)

Button

Rotor

Friction Shoe Assembly

Switch Assembly

Tab \

Box

Screw Group Q

Screw Group O

Plunger

Breaker P@set
TH?\N

Cover

Cylinder

Trigger

Brace

Bearing

Gasket

Screen

Seal

Crankcase Assembly
Ring

Lead

Piston & Pin Assembly
Baoit

Connector

PART NO. 24256 REV. 1

EZ174CZ

Qty.

1
1
1
2
1
2
1
1
2
1
2
1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

1
1
1

1

) e med B e et wh e ok ek s e

5g9

e

Part No. Description Gty
58340-1 Line-Qil Pickup 1
A-58341-A Reseryoir Assembly 1
58343 Gasket 2
58344 Gasket 1
58353 Shaft 1
58356-B Rod 1
58357 Button 1
58362 Grommet 1
58348 Boot 1
A-58354 Rod-Choke 1
58361 Stud i
58364 Fitting 1
58367 Gasket 1
58382 Lead 1
A-58384-1A Starter Assembly 1
58391 Spacer 1
58382 Gasket 1
A-58388 Handle-Wrap Around 1
58409 Ring i
A-55419 Body i
58423-A Baffle 1
58425-A Cap

A-58502-1 Cover

58517 Insert

58532-A Soring

A-58542 Kit-Sniked @
58639 Deflector

A-BERIE Filter

58823 Washer{hrus @
5B837-2 Defl

580201 %
58926 Thrust 1
58929 ing &

58930 %op O

58933 Q Filler Biock

539 Gask\

C52 CHAIN SAW

NUMERICAL INDEX

N

Housing
Nut-Cover

Cover-Alir Filter
Filter Assambiy

i e S R D S S |4, G ST Y Ve G S e GO N T ¢ [ S 1

Filter
Crankshaft
L Exchanger
59203 Spring
59337 Stud
59338-A Rod-Throttle
59351 Bearing
A-GDA2T-A Carburetor
A-BO483-1 Rod-Connecting
A-B9450 Elbow Aszembly
A-59493-C Drivecase Assembly
A-GGEEZ Sprocket & Drum
Aszembly
A-59555 Sprocket & Deum 1
Assermbly
52621 Screw 1
A-59652 Mutfier Assembly H
50785 0-Ring i
A-5891941 Shield 2
HOMELITE
Y » fextro]
DIVISION

PORT CHESTER, N.Y.U.5.A.

Part Mo. Description Qty.
63043 Bearing 1
63053-1 Plate 1
63290 Washer-Felt 1
A-63348 Sprocket & Drum 1
Assembly
63356 Gasket 1
A-B3685 Handle Assembly 1
A-63717-A Cap-Qil Filler Assembly 1
63718 Valve-Vent 1
83728 Element-Air Filter 1
54144 £ 1
64569 S 3
64607 1
A-54727 tandie-Flush Cut- 1
Reversible Bow
84 @ Ring 1
Plug Assembly 1
A-GRE1G rs (set of 27} 1
ssembly 1
Spring 3
andie-Flush Cut 1
Gasket 1
Gasket 1
Kit-Urivecase Cover 1
Ring 1
Cap-Checkvaive 1
Seat 1
Grommet 1
Sprocket-Rim Type 1
Nut 1
7 j Plate-"ON-OFF" 1
72311 Bearing 1
74388 O-Ring 1
75078 Key 1
76436 Washer 1
FASTENING PARTS
80053 1/4-20 x 3/4 2
80087 5/16-18 x 1-1/2 2
20513 Screw-Rd hd 15
no.6x 1/2
20585 10-24 x 1/2 1
80625 10-32 x 1/2 2
20680 10-24 » 7/8 2
80805 Screw 2
80837 12-24 x 38 2
80867 12-24 x 3/4 19
80868 12-24 x 1-1/2 4
808691 10-32 x 3/8 4
810131 Nut-1/4-20 2
81053 Nut-1/4-20 2
81065-2 MNut-1/4-28 4
8108¢.2 Nut-3/8-16 2
81104 MNut-7/16-20 1
81122 Nut-5/16-18 1
81182 Nut-2/8-24 1
82166 8-32 x 3/4 b
¥82219 Screw-Pin 1
83003 Washer-5/16 3
223008 Washer-1/4 8
83046 Washer No. 10 3
23081 Washer-Lock 2
34010-1 Washer-3/8 1
24047 Washer-7/%0 1
86301 Pin-Cotter 2
86324 Cotter Pin 1/32 x 1/2 1

* Denotes new Darts.

PSMA
Printed in U.S.A




